
 

Wastewater Committee Minutes 

Wednesday, December 13, 2023, 10:00 AM 

 
Present: Karen McMurtry- Chair, Michael McCutcheon, Bruce Nelson, Jim Peterman  

Absent: Dennis Jewell 

Staff: Brad Rasmusson – Wastewater Manager/Operator in Charge, Brent Bristol-Administrator  

Guests: Anthony Kappell, Ken Nelson 

 

1. Call to order: The meeting was called to order by Chair - McMurtry and a quorum was 

present for this meeting.  

2. Changes in Agenda: None 

3. Previous minutes – Minutes from November 6, 2023 

Peterman moved, Nelson seconded to approve November 6, 2023, meeting minutes as 

presented, all ayes, and the motion carried.  

 

 4.     Visitors’ comments: None 

 5.  Ephraim Wastewater Operator in Charge Report: Rasmusson reviewed the WW, WWT, 

and SS OIC reports as included in the agenda packet. Wastewater duties were completed 

according to schedule. 

 

 On November 3, Oakley completed the annual thermometer calibration. 

 

 On November 9, the west clarifier for the season was taken down. While doing so it was 

found that one of the grease lines attached to the wall let loose causing damage to the flights 

and possibly the lower bearing. Sable Mechanical will be coming soon as they installed the 

lines last September. 

 

On November 14, new influent pipe brackets were installed in the west basin by Lee’s 

Contracting. 

 

November 15, roof exhaust fans were greased, and belts changed. A new grinder lid on 

Diekman grinder that has a quick connection to avoid removing the lid every time water is 

dumped was installed. 

 

November 17, EDMR was submitted. 

 

November 21, the annual required sludge characteristics test was sent out. 

 

On December 7, redirected flows to the west basin and transferred the east basin to the west in 

preparation for Lee’s to continue changing rotten brackets.  

  

     The month of November 2023:   

There were 67 in-house bacteria tests completed, 67 water tests (973 for the year so far), and 0 

clean water tests. 4 holding tank pump-outs and 0 septic pump-outs/problems. There were no 

emergency call-ins. 

 

6. Discussion and recommendation regarding future projects with McMahon Engineering: 

 Kappell from McMahon Associates, INC. noted that the draft of the Wastewater Collection 

and Treatment System Facility Needs Assessment to identify and prioritize needs was 

completed earlier this year.  

VILLAGE OF EPHRAIM 
FOUNDED 1853 

 



 

Wastewater Committee Minutes 

December 13, 2023 

Page 2 of 3 

 

                 
 

 

  It was decided then to proceed with the Facility Plan Amendment because it was going to be 

required by the Department of Natural Resources (DNR) for any future spec approval 

submittals as well as if the Village decides to pursue project funding from the State. Kappell 

pointed out that this amendment does not have a cost analysis. The amendment is not based on 

cost but on the condition of the existing equipment at the Ephraim Wastewater Treatment 

Facility (EWWTF). The major upgrades are going to be financed in 2025 and beyond.   

 

 Kappell walked the committee through the Facility Plan Amendment preliminary draft. 

Kappell stated that the draft is 60-70% complete. The main objective is to determine the most 

cost-effective means of addressing the aging infrastructure and impending needs at the 

EWWTF. Applicable wastewater treatment alternatives should extend the service life of the 

existing facilities, improve operator safety, improve operability and maintainability, and 

maintain reserve treatment capacity for future growth as well as achieve compliance with 

permit effluent limits.  

 

 Kappell talked about federal and state requirements. He noted that based on the most recent 

regulations Kappell does not foresee a change in permit effluent limits for the Village of 

Ephraim.  

 

In terms of reserve capacity, the existing treatment facility has an abundance of it going 

forward. Current wastewater flows to the WWTF during summer/peak season months 

(approximately 120,000 to 160,000 (gallons per day (gpd)) are well less than half of the 

facility’s rated average design flow capacity (310,000 gpd), and loadings to the facility are 

less than quarter of the rated design capacity. In the Village of Ephraim, Infiltration/Inflow 

(I/I) is not perceived to be a big enough issue and is not considered excessive to be required to 

do a more detailed study for DNR. 

 

Rasmusson added that DNR recommended to camera 20% of the system and that was put into 

the budget for 2024.  

 

Based on an assessment of the existing preliminary treatment facilities, improvements are 

needed at the Influent Pump Station, Headworks, and Hauled-In Waste Receiving. Based on 

an assessment of the existing secondary treatment facilities, improvements are needed to the 

blowers, aeration piping and mixing, secondary clarifiers, and chemical feed systems. Based 

on an assessment of the existing tertiary treatment and effluent discharge systems, 

improvements are needed to the effluent discharge pumps. There need to be improvements 

made to the existing solids handling facilities and improvements to electrical, controls, and 

SCADA. McMahon is also proposing improvements to the main treatment building and site 

improvements.   

 

    Kappell noted that it is likely feasible to pair high and medium-priority projects with low- 

priority projects to maximize cost-effectiveness. 
 

Bruce Nelson asked whether it would be feasible to install solar on the top of the EWWTF. 

Kappell believes it has been done to offset some of the power needs but not run strictly on 

solar. There may be some opportunities for grants to do that. Kappell is not familiar enough 



 

Wastewater Committee Minutes 

December 13, 2023 

Page 3 of 3 

 

                 
 

with solar technology and he does not know if the payback would be quick enough to justify 

it. However, it could be looked at, said Kappell. 

 

Kappell said that if the committee agrees with the improvements that were discussed, 

McMahon will proceed with the opinion of probable cost. Once the opinion of probable cost 

is done, McMahon will develop a recommended plan with input from the Village of Ephraim. 

The Village needs to be looking at what the potential impact might be on sewer rates when 

making all the improvements in a short time. The plan should consider how to finance the 

improvements with the least amount of impact on the customers. If the improvements result in 

a 20% increase in sewer rates, the Village will be required to hold a Public Hearing to present 

the project and potential impact to the customers/residents.     

 

    Committee members agreed with the proposed plan. 

 

Peterman moved, McCutcheon seconded that McMahon engineers proceed with a cost 

estimate for improvements they developed for EWWTF, all ayes and the motion carried. 

  

7.      Visitors’ comments: None 

 

8. New business for the next meeting: None 

 

  9.     Adjournment 

  

McMurtry moved, Nelson seconded to adjourn the meeting, all ayes, and the motion 

carried. 

 

 

Recorded by,  

Andrea Collak- Clerk/Treasurer 



 

 

 
 
 
 

 
 

Wastewater Collection & Treatment System 
 
 
Prepared for 

 

VILLAGE OF EPHRAIM 
DOOR COUNTY, WISCONSIN 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

DECEMBER 2023 
 
McMAHON ASSOCIATES, INC. 
1445 McMAHON DRIVE NEENAH, WI 54956  Mailing: PO BOX 1025 NEENAH, WI 54957-1025   PH 920.751.4200  MCMGRP.COM 
McM. No. E0035-09-22-00363.04 / ESL:jlh  

DRAFT



 

 

 
 
 
 

 

Wastewater Collection & Treatment System 
 
Prepared for 

 
VILLAGE OF EPHRAIM 
DOOR COUNTY, WISCONSIN 
 

DECEMBER 2023 
McM. No. E0035-09-22-00363.04 

 
TABLE OF CONTENTS 

CHAPTER I INTRODUCTION 

CHAPTER II  WATER QUALITY OBJECTIVES 
A. Federal Background 
B. Sanitary Serwer System Overflows 
C. WI Administrative Code Revisions 
D. Sludge Regulations 
E. WI Water Quality Objectives 
F. Current Effluent Requirements 

CHAPTER III  CURRENT SITUATION & NEEDS ASSESSMENT 
A. Current Influent Flows & Loadings 
B. WPDES Permit Limits 
C. WWTF Performance 
D. Needs Assessment 

CHAPTER IV  FUTURE CONDITIONS 
A. Background 
B. Planning Period 
C. Design Period 
D. Population Projections 
E. Current WWTF Flows & Loadings 
F. WWTF Design Flows & Loadings 
G. Staging Analysis 
H. Future Effluent Limitations 

CHAPTER V  INFILTRATION & INFLOW (I/I) ANALYSIS 
A. Background 
B. Infiltration/Inflow Analysis 
C. Addressing Infiltration/Inflow 

 

DRAFT



 

 

TABLE OF CONTENTS (continued) 

CHAPTER VI  ALTERNATIVES EVALUATION & PRELIMINARY SCREENING 
A. Introduction 
B. ‘No Action’ Alternative 
C. Regional Treatment Alternative 
D. Wastewater Collection & Treatment Facilities Improvements  

CHAPTER VII  ENVIRONMENTAL ASSESSMENT 

CHAPTER VIII  OPINIONS OF PROBABLE COST 

CHAPTER IX  RECOMMENDED PLAN 

 
FIGURES 
Figure #1  WWTF Site Plan  
Figure #2 WWTF Flow Schematic 
 
TABLES 
Table #1 Summary of Influent Flows & Loadings - 2018 through 2023 
Table #2 Current Influent Flows & Loadings vs. Design Criteria 
Table #3  Summary of Effluent Flows & Loadings - 2018 through 2023 
Table #4  Summary of Influent Flows & Loadings - Collection System - 2018 through 2023 
Table #5  Summary of Hauled-In Waste Flows & Loadings - 2018 through 2023 
Table #6  Projected Future Flows & Loadings vs. Design Criteria 
 
APPENDICES 
Appendix #1 WPDES Permit 
Appendix #2  WWTF Influent Flows & Loadings and Plant Performance Data Tables 
Appendix #3 Effluent Limits Request Correspondence 
Appendix #4 Infiltration / Inflow (I/I) Analysis 
Appendix #5 Destination Door County Executive Summary, September 2022 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
PROJECTS \ E0035 \ 092200363 \ ADMIN \ REPORTS \ FACILITY PLAN AMENDMENT

DRAFT



 

Facilities Plan Amendment | Chapter 1 

Wastewater Collection & Treatment System 
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 1 

 
 
 
 
 

The Village of Ephraim, Door County, Wisconsin, owns and operates a wastewater collection 

system and Wastewater Treatment Facility (WWTF), located at 10285 Town Line Drive, Ephraim, 

Wisconsin, which currently serve a residential population of approximately 350 and a seasonal 

tourist population. The treatment facility also accepts approximately 1.0 million gallons (MG) of 

septage and holding tank waste from surrounding areas each year. There are no industrial 

wastewater contributors to the system. 

 

Most of the Village is served by a gravity sanitary sewer collection system, originally constructed 

1986, and two (2) sewage lift stations, one (1) at the public beach (Lift Station #1) and the other 

at the intersection of Spruce Street and Water Street (Lift Station #2), which accepts and pumps 

most of the Village’s wastewater in an 8-inch force main to a newer section of gravity sewer on 

STH 42 flowing directly to the WWTF. Additional sanitary sewers and a WWTF on-site lift station 

were constructed in 2005 to serve the areas along STH 42 and Town Line Road near the WWTF. 

Properties along the bluff on the north (North Shore Road) and south (Crystal Springs Road) ends 

of the collection system are served by individual grinder pump stations and common low pressure 

sewer systems, which connect to the main collection system. 

 

The WWTF, which was originally constructed in 1986, generally includes the following major unit 

processes: 

◼ Hauled-In Waste Receiving, Holding Tanks, and Pumping 

◼ Raw Wastewater Pumping 

◼ Fine Screening 

◼ Vortex Grit Removal 

◼ Conventional Activated Sludge Secondary Treatment 

 Two (2) Aeration Basins With Fine Bubble Diffusers 

 Two (2) Rectangular Shaped Final Clarifiers 

 Chemical Addition For Phosphorus Removal 

◼ Ultraviolet Disinfection 

◼ Effluent Pumping 

◼ Aerated Sludge Holding Tanks and Loadout 

 

An overall WWTF Site Layout is shown in Figure #1. A WWTF Process Flow Schematic is provided 

in Figure #2.  

 

  

DRAFT



WWTF SITE PLAN

FIGURE #1 

WASTEWATER TREATMENT FACILITIES PLAN AMENDMENT

VILLAGE OF EPHRAIM, WI

McM #E0035-9-22-00363.04   12/5/2023
ID: \2023\MCM WIS\EPHRAIM, VILL OF-WWTF PROCESS FLOW SCHEMATIC.PPTX ESL

SEPTAGE 
RECEIVING 
STATION

SERVICE 
BUILDING

DRAFT



WWTF FLOW SCHEMATIC

FIGURE #2

HAULED-IN
SEPTAGE

INFLUENT 
SCREEN

RAW
WASTEWATER

DUMPSTER
OUTFALL TO BAY 

OF GREEN BAY

FINAL 
CLARIFIERS 

(2)

BLOWERS

DUMPSTER

EAST AERATION 
BASIN

(ALSO USED AS A 
WASTING TANK)

WASTEWATER TREATMENT FACILITIES PLAN AMENDMENT

VILLAGE OF EPHRAIM, WI

McM #E0035-9-22-00363.04   12/5/2023
ID: \2023\MCM WIS\EPHRAIM, VILL OF-WWTF PROCESS FLOW SCHEMATIC.PPTX ESL

ALUM

STATIC
SCREEN

INFLUENT
WETWELL

MANUAL 
BAR 

SCREEN

A
IR

 L
IF

T

GRIT 
REMOVAL

UV 
DISINFECTION

FINAL 
EFFLUENT 

PUMPS

AEROBIC 
DIGESTER

SPLITTER 
BOX

WEST AERATION 
BASIN

ALUM

SPLITTER 
BOX

RETURN

BYPASS

HOLDING 
TANK WASTE 

PUMPS

SEPTAGE 
SCREEN

SEPTAGE 
HOLDING 

TANKS

S
E

P
T

A
G

E

RAS (AIR LIFT)

SLUDGE
TRANSFER 

PUMPS

WASTE 
PUMP

M

SAMPLER

M

SAMPLER

M

SAMPLER

DRAFT



 

Facilities Plan Amendment | Chapter 1 

Wastewater Collection & Treatment System 
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 2 

The original WWTF influent design criteria are summarized below.  

 
Design Flows & Loadings Peak Season Off-Season 

Flow, gpd   

 Average 0.31 0.0827 

 Maximum Day 0.62 0.1654 

BOD, lbs./day   

 Average 1,400 300 

 Maximum Day 2,100 600 

TSS, lbs./day   

 Average 1,200 250 

 Maximum Day 1,800 500 

Total P, lbs./day   

 Average 48 10 

 Maximum Day 72 20 

 

Peak season is assumed to be the period from May through October, while the off-season is 

assumed to be November through April.  

 

Raw wastewater received at the WWTF is pumped from the influent lift station to the Headworks 

of the WWTF using three (3) submersible pumps. The raw wastewater is metered and sampled 

prior to being discharged in the Headworks. Hauled-in septage and holding tank waste is screened 

before discharging into two (2) holding tanks. Three (3) positive displacement pumps transfer the 

hauled-in waste to the screening and grit removal process in the Headworks Room. 

 

After screening and grit removal, the raw wastewater flows by gravity through a splitter box to 

the activated sludge secondary treatment system, which consists primarily of two (2) rectangular 

aeration basins and two (2) rectangular final clarifiers. Alum is added to the Mixed Liquor 

Suspended Solids (MLSS) between the aeration basins and final clarifiers for chemical Phosphorus 

(P) reduction. Return Activated Sludge (RAS) is recycled back to the aeration basin splitter box via 

air lift pumps.  

 

During disinfection season (May through September) effluent from the final clarifiers is treated 

via UV disinfection prior to discharge. Following disinfection, effluent flows through a reaeration 

channel to the effluent wet well. Three (3) final submersible effluent pumps transfer treated 

effluent to the outfall in Lake Michigan’s Green Bay.  

 

A portion of the RAS flow is pumped as Waste Activated Sludge (WAS) with a submersible pump 

to one of the aeration basins that is not currently used for treatment. The WAS is aerated and 

eventually transferred to the adjacent aerobic digester tank. The WAS is occasionally thickened in 

the aerated sludge holding tank and eventually hauled to the Sturgeon Bay Utilities WWTF for 

further treatment and disposal. DRAFT



 

Facilities Plan Amendment | Chapter 2 

Wastewater Collection & Treatment System 
VILLAGE OF EPHRAIM | Door County, Wisconsin Page | 1 

 
 
 
 
 

A. FEDERAL BACKGROUND 

 

During the past five decades, major Federal legislation has been enacted in an effort to alleviate 

the pollution of the Nation’s waters. The basic Federal Water Pollution Control Legislation is Public 

Law (PL 84-660), approved July 9, 1956, which has been amended by: 1) The Federal Water 